
Tinkers Creek Watershed Action Plan 
 

By:  Mike McNutt, Watershed Coordinator, TCWP 
        Bill Zawiski, Ohio EPA 
        Chris Vild, Tinkers Creek Watershed Partners 
        Tim Gourley, Cuyahoga County Board of Health 
 Jen Bowman, Ohio University 

 
 
                                                         
 
 
 
 
 
 
 

 
 



 2 

Tinkers Creek Watershed Action Plan Community Endorsement 
 
City of Beachwood, OH    City of Warrensville Heights, OH 
Merle S. Gorden, Mayor    Clinton Hall, Mayor   
  
 
_________________    ______________________ 
 
 
Village of Highland Hills, OH   Village of North Randall, OH 
Robert Nash, Mayor     David Smith, Mayor 
 
 
_____________________    __________________________ 
[...]
Creek has a relatively rich wetlands inventory, and consequently, a need to 
protect these important resources.    
 

Watershed 
Number of 
Wetlands 

Average 
Wetland 

Size 
(Acres) 

Number 
of 

Wetlands 
>1 Acre 

Number 
of 

Wetlands 
>5 Acres 

Number 
of 

Wetlands 
>10 Acres 

Big Creek 91 1.7 46 7 0 
Chippewa Creek 135 1.8 52 13 3 
Mill Creek 50 1.7 26 4 4 
Tinkers Creek 283 2.1 132 24 8 
West Creek 54 1.5 17 3 1 
Other* 168 1.5 54 9 2 

Table18: Wetlands Statistics by Watershed, from page 7 of the Davey 
Resources report 

 
ORAM Category # of Wetlands Area in Acres 

Category 1 8 13 
Category 2 61 703 
Category 3 93 1,432 

Not Categorized 832 1,769 
Table 19: Watershed ORAM Scores (Tinkers Creek Comprehensive Wetland 
Assessment and Prioritization Plan for 2007/2008) 
 
 
 



 98 

Figure 48: Category 2 Wetland: Hudson, Ohio  
  
The Tinkers Creek Comprehensive Wetland Assessment and Prioritization Plan 
for 2007/2008 looked to assign a dollar figure to the wetlands located in the 
watershed.  The study looked at the Ecological, Hydrological, and Economic 
significances of the wetlands to compute dollar figures for the 951 wetlands 
within the watershed.  Variables such as housing values, recreation values, flood 
reduction benefits, storm water and nutrient retention, permitting costs, and 
avoided construction costs all were factors included in the models to determine 
economic values for the wetlands.  The larger and higher the category of wetland, 
the higher the value.  The following table demonstrates the average value of the 
wetlands according to specific needs or uses. 
 
 
 
 
 



 99 

Table 20: Summary of the Economic Value of Wetlands in the Tinkers 
Creek Watershed 

 
 

Figure 49: Tinkers Creek State Nature Preserve Wetland 



 100 

 
Table 21: Tinkers Creek Watershed Wetland Summary 



 101 

 
Figure 50: Wetland Map of Tinkers Creek Watershed 

 



 102 

Groundwater Quality 
See Figure:  (Tinkers Creel DRASTIC Map) 
 
I. Causes and Sources of Impairment/Threats 
 
The Ohio EPA has listed the following causes of non attainment as “high 
magnitude” within the Tinkers Creek HUC #04110002 050: Unknown Cause, 
Nutrients, Organic Enrichment/DO, Flow Alteration, Direct Habitat Alterations, 
Oil and Grease, and Natural Limits (wetlands).  When listing the causes, Ohio 
EPA also lists the “high magnitude” sources of nonattainment in the HUC.  The 
“high magnitude” sources are: Major Municipal Point Sources, Land  
Development/Suburbanization, Urban Runoff/Storm Sewers (NPS), Onsite 
Wastewater Systems (Septic Tanks), Natural, and Unknown.    
 
Summary of TMDL/ Causes and Sources Continued 
 
The Total Maximum Daily Load (TMDL) process, as established by the Clean 
Water Act (CWA), is a method for identifying and restoring impaired 
waterbodies.  The CWA Section 303(d) and Chapter 40 of the Code of Federal 
Regulations Section 130.7 direct each State to identify and prioritize water quality 
limited segments for which pollution controls required by local, State or Federal 
authority are not stringent enough to achieve applicable water quality standards 
(WQS).  Further, TMDLs for pollutants that prevent the identified segments from 
attaining WQS must be established. TMDLs are quantitative assessments of  
water quality problems contributing to the impairment of these segments. 
 
The lower Cuyahoga River watershed has been identified as a priority impaired 
water on Ohio’s 303(d) list.  Biological and chemical stream surveys indicate that 
organic enrichment, low dissolved oxygen, nutrients, and flow alteration are the 
primary causes of impairment in the watershed.  A TMDL for the Lower 
Cuyahoga River was approved by the US EPA in September 2003.  The TMDL 
report can be found on the Ohio EPA web site at: 
http://www.epa.state.oh.us/dsw/tmdl/CuyahogaRiverLowerTMDL.html.  
Tinkers Creek is part of the Lower Cuyahoga TMDL area and is addressed in the 
report.  The goal of the TMDL is full attainment of Ohio’s WQS. 
 
As part of the TMDL, a stressor identification study was recommended for the 
Tinkers Creek watershed.  The reasons for this recommendation are to identify 
current unknown sources of impairment, and to present a methodology for 
addressing them.  The study is ongoing with an anticipated completion in 2009.  
To date, a number of sources and causes have been explored which include: 
elevated nutrients, elevated water column turbidity, and PPCPs (pharmaceuticals 
and personal care products).   

 
The US EPA approved TMDL assigned a phosphorus load to the major 
dischargers in Tinkers Creek of 59 lbs/day (26.76 kg/day) to meet the Lower 
Cuyahoga River nutrient target.  The major dischargers in Tinkers Creek (Aurora 
Shores is excluded), have a combined permitted discharge volume of 26.85 MGD 
and a current weekly maximum permitted phosphorus load of 336.5 lbs/day 



 103 

(152.64 kg/day).  Based on the TMDL assigned load, a weekly maximum permit 
limit of 0.26 mg/l would need to be assigned to the dischargers.  A corresponding 
monthly permit average of 0.17 mg/l would also need to be assigned.  The 
stressor identification study currently being conducted in the watershed has 
indicated that nutrient elimination alone will not be adequate to address 
impairments in Tinkers Creek. 
 
Ohio also uses the ICI index to assess the macroinvertebrate community.  Again a 
maximum score for this index is 60.   
 
Figure 32 presents results of the most recent macroinvertebrate community 
assessments (ICI score) for sites in the watershed.  As is depicted in the figure, 
macroinvertebrate communities within the basin are generally in attainment with 
Ohio’s biological standards.  This is in contrast to the fish community results.     
 
Use Designation 
Use designations for the Tinkers Creek basin are contained in OAC Chapter 3745-
1-26.  Table 16 below contains the use designations for Tinkers Creek. 
 

Table 22: Tinkers Creek Use Designations 
 

Use Designations
Water Body Segment Aquatic Life Habitat Water Supply Recreation

SRW WWH MWH LRW AWS IWS PCR Comments
Tinkers Creek Richmond Rd.(RM 8.75) to mouth     

within boundaries of the J. Arthur 
Herrik nature preserve (RM 29.3 to 
28.9)     

all other segments    

Wood Creek    

Deerlick Run RM 0.37 to the mouth     

all other segments      High gradient

Southwest Branch of Deerlick Run
Egbert Road (RM 0.45) to 
mouth      High gradient
all other segments     High gradient

South Branch of Deerlick Run      High gradient
North Branch of Deerlick Run      High gradient

Hukill tributary     High gradient
Ferro tributary     High gradient

Bear Creek    

Hawthorne Creek    

Beaver Meadow Run    

Pond Brook    
EOLP ecoregion - 
channel modification

Unnamed tributary (Tinkers 
Creek RM 25.44)    

North branch (unnamed tributary RM 
0.18)    

Unnamed tributary (Tinkers 
Creek RM 27.72)    



 104 

CUYAHOGA RIVER

RM 3.7

RM 16

RM 12

RM 7.8

RM 24

RM 20

RM 28

RM 2.44
Wood Creek

Deer Lick Run

Hawthorn Creek

RM 10.6
Beaver Meadow Run

RM 22.5
Pond Brook

RM 25.4
Hudson Springs Tributary

44

48

40

42 RM 0.1

RM 11

46

44

40

28

RM 28.3

RM 14.3

RM 25.2

RM 8.5

RM 7.2

RM 18

RM 3.8

RM 0.1

RM 0.2RM 1.2

RM 0.7

RM 0.7

Tinkers CreekMacroinvertebrate
Community
ICI Scores
2000-2008 

ICI Scores
Ohio WQS = ≥34 small streams

Scores  30 to 34 are within margin of 
acceptable variation  

RM 1.4

ICI Scores Pond Brook
Ohio WQS = ≥22 modified streams

ICI  Narrative
Evaluation

Good

Fair 

Poor

 Figure 51: Tinkers Creek Invertebrate Community Index Scores 



 105 

 
Figure 52: Tinkers Creek Potential Point Source Impairment Sources 
 
 
 
 
 



 106 

CUYAHOGA RIVER

RM 3.7

RM 16

RM 12

RM 7.8

RM 24

RM 20

RM 28

RM 2.44
Wood Creek

Deer Lick Run

Hawthorn Creek

RM 10.6
Beaver Meadow Run

RM 22.5
Pond Brook

RM 25.4
Hudson Springs Tributary

RM 6.5

26

34

29

32

44

38

42 RM 2.5

RM 0.1

RM 5.1

RM 11

26

30

24

21

50

30

22

RM 28.8

RM 24.4

RM 16.7

RM 14.3

RM 29.1

RM 25

RM 8.5

26

RM 6.9

RM 18

3638

28

12

RM 0.9RM 3.8RM 4.3

20

24

12

30 32

RM 0.2RM 1.2

RM 0.1RM 1.2

RM 0.8

24
RM 0.7 RM 0.1RM 0.8

Tinkers CreekFish Community
IBI Scores
2000-2008 

IBI Scores
Ohio WQS = ≥38 small streams

Scores  34 to 38 are within margin of 
acceptable variation  

26

RM 3.5

IBI Scores Pond Brook
Ohio WQS = ≥24 modified streams

IBI Narrative 
Evaluation

Good

Fair 

Poor

Figure 53: Tinkers Creek Index of Biological Integrity Scores 
 



 107 

Point Source Impairments 
Point source discharges to the Tinkers Creek watershed are regulated by the 
Clean Water Act.  A regulated discharge requires a permit issued under the 
National Pollutant Discharge Elimination System (NPDES).  There are currently 
seven larger wastewater treatment facilities which discharge in the watershed,  
several small package plants and 2,101 HSTS.  A brief description of each is 
included in the following paragraphs. 
 
Discharges (NPDES Permitted) 
 
The Portage County Hudson-Streetsboro WWTP was originally 
constructed in 1985. The average daily design flow was upgraded from 2.5 MGD 
to 4.0 MGD in 2001 with a peak hydraulic capacity of 10.0 MGD. Wet stream 
processes include influent screening, communation, grit removal, scum removal, 
contact stabilization, clarification, nitrification, sand filtration, and 
chlorination/dechlorination. Sludge is aerobically digested, dewatered using a 
belt filter press, and placed into drying beds. Sludge is ultimately disposed of by 
land application. The Streetsboro sewerage system is 100% separate. The County 
does not have an approved pretreatment program. 
 
The City of Aurora Westerly WWTP was replaced by a new plant in 1988-89 
and the last major modification was in 1999. The facility has a design flow of 1.4 
MGD. The current system includes bar screening, grit removal, oxidation ditch, 
final clarification, phosphorus reduction, rapid sand filtration, ultraviolet 
disinfection, and post aeration. Sludge handling facilities include aerobic sludge 
digestion, and sludge drying beds.  The Aurora Westerly WWTP collection system 
is 100% separate sewers. To minimize inflow and infiltration annual sewer 
inspections are performed on the system. No significant industrial users of this 
WWTP have been identified; therefore no pretreatment program is required. 
 
The Summit County Aurora Shores WWTP was originally constructed in 
1985. The average daily design flow was upgraded from 0.25 MGD to 0.5 MGD in 
a 1996 PTI.  Wet stream processes include influent screening, communation, 
extended aeration, secondary clarification, tertiary sand filtration, and ultraviolet 
disinfection. Sludge is aerobically digested and dewatered using a belt filter press. 
Sludge is ultimately disposed of by land application. The Aurora Shores sewerage 
system is 100% separate.  
 
The City of Twinsburg WWTP is an advanced treatment facility. The plant is 
designed to treat an average daily hydraulic flow of 4.95 MGD, with a peak 
hydraulic capacity of 10.2 MGD. Current wet stream processes at the facility 
include aerated flow equalization, aeration, screening and grit removal, primary 
settling, phosphorus removal, activated sludge aeration, secondary clarification, 
tertiary treatment using micro-strainers, disinfection by chlorination, and 
dechlorination by sodium bisulfite. Solid stream processes are sludge 
stabilization using anaerobic digestion, dewatering using a filter press, sludge 
storage, and sludge disposal in accordance with an approved sludge management 
plan. The City has an approved pretreatment program, with four categorical 



 108 

industrial users and five noncategorical industrial users discharging to the 
WWTP. The Twinsburg WWTP collection system is 100% separate. 
 
The City of Solon Water Reclamation Facility was built in 1962 with a 
major modification occurring in 1997. The treatment process at the plant 
includes an equalization basin, bar screens, grit removal, primary settling, 
oxidation towers, aeration, secondary settling, rapid sand filters, ultraviolet 
disinfection, gravity thickeners, anaerobic sludge digestion, belt filter press, and 
lime stabilization. The plant design capacity is 5.8 MGD with a hydraulic capacity 
of 9.6 MGD.  The Solon sewer system is 100% separate.  
 
The city implements an approved industrial pretreatment program. Eight 
categorical industrial users and fifteen non-categorical significant industrial 
users discharge to the Solon WWTP.  Among these are food processors, hair care 
product manufacturers, commercial laundries, bakeries, and metal plating 
facilities. 
 
The City of Bedford Heights WWTP was built in 1958 and it treats both 
domestic and industrial wastewater using tertiary treatment technology. The 
average design flow for this facility is 7.5 MGD while the peak hydraulic capacity 
is 15 MGD. The last major modification to the Bedford Heights WWTP was in 
1984. The wet stream processes include the preliminary treatment of the influent 
through the use of bar screens, grit removal and prearation. This is followed by 
primary settling, aeration, final settling, rapid sand filtration, and chlorination/ 
dechlorination. The City of Bedford Heights WWTP collection system is 100% 
separate.  
 
Bedford Heights’ industrial pretreatment program was approved by the Ohio 
EPA on August 21, 1984. On November 27, 1991, Bedford Heights adopted their 
local sewer use ordinance and added the Pretreatment Implementation Review 
Task Force requirements to their program. The program’s industrial user permits 
and the Enforcement Response Plan were both approved on October 27, 1992.  
Three categorical industrial users (IU) discharge to the treatment plant. These 
include two iron and steel manufacturers and one metal molding manufacturer. 
 
The City of Bedford WWTP was originally constructed in 1937 its last major 
modification was in 2007.  The average daily design flow is 3.2 MGD.  Wet stream 
processes include influent screening, communation, grit removal, flow 
equalization, primary clarification, trickling filters, rapid sand filtration, and 
chlorination/dechlorination. Sludge is aerobically digested and dewatered using a 
belt filter press. Class B sludge is ultimately disposed of at the PPG Lime Lakes 
Reclamation site. The Bedford sewerage system is 100% separate. The City does 
not have an approved pretreatment program. 

 
The WWTP does not have an approved pretreatment program.  There is one Ohio 
EPA permitted industrial user tributary to the plant.   
 
 
 



 109 

Table17  below contains a list of all individual NPDES permitted facilities in the 
basin. 
 
 
Table 23:  Individual NPDES permitted dischargers in the Tinkers 
Creek watershed   

 
 

ENTITY 

 
 

RECEIVING 
STREAM 

 
DISCHARGE 

VOLUME 
GPD 

 
PERMIT 

NO. 

 
City of Bedford 

 
Wood Creek 
(Tinkers Creek) 

 
3,200,000 

 
3PD00005 

 
City of Bedford 
Heights 

 
Hawthorne Creek 
(Tinkers Creek) 

 
7,500,000 

 
3PD00006 

 
City of Solon 

 
Beaver Meadow 
Run (Tinkers 
Creek) 

 
5,800,000 

 
3PD00019 

 
City of Aurora 
Westerly WWTP  

 
Pond Brook 
(Tinkers Creek) 

 
1,400,00  

 
3PD00046 

 
Portage County 
Streetsboro WWTP 

 
Tinkers Creek 

 
4,000,000 

 
3PK00014 

 
City of Twinsburg 
WWTP 

 
Tinkers Creek 

 
3,400,000 (expansion to 
4.95) 

 
3PD00039 

 
Mikulski 
Apartments 
(Summit Co., 
Hudson) 

 
UT to Tinkers 
Creek 

 
1,750 

 
3PR00188 

 
Aurora Shores, 
Summit Co. 

 
Pond Brook 

 
500,000 

 
3PG00030 

 
Glen Willow 
Properties 

 
Tinkers Creek 

 
Storm Water 

 
3IN00164 

 
Morgan Matroc, 
Inc. 

 
UT to Tinkers 
Creek 

 
Treated Groundwater 
(0.0144 MGD- system 
not yet installed) 

 
3IE00067 

 
Nestle Prepared 
Foods 

 
Tinkers Creek 

 
NCCW 

 
3IH00061 

 
Osborne Company 

 
Tinkers Creek 

 
Storm Water, Process 

 
3IJ00041 

 
Zircoa 

 
UT to Tinkers 
Creek 

 
Storm Water, Process 
(0.189 MGD) 

 
3IE00014 



 110 

 
Table 23:  Individual NPDES permitted dischargers in the Tinkers 
Creek watershed   

 
 

ENTITY 

 
 

RECEIVING 
STREAM 

 
DISCHARGE 

VOLUME 
GPD 

 
PERMIT 

NO. 

 
Aurora Terminal & 
Transport  

 
Tinkers Creek 

 
Storm Water 

 
3IG00033 

 
Rotek Inc. 

 
UT to Tinkers 
Creek 

 
Storm Water 

 
3II00158 

 
Sea World 

 
Geauga Lake to 
Tinkers Creek 

 
Storm Water, NCCW 

 
3IN00212 

 
Aerosol Systems 

 
UT to Tinkers 
Creek 

 
Treated groundwater 
(0.014 MGD) 

 
3IN00298 

 
Conrail - 
Macedonia Yard 

 
UT to Tinkers 
Creek 

 
Storm Water 

 
3IT00013 

 
Cajon - Macedonia 

 
Tinkers Creek 

 
4,000 gpd sanitary, 
NCCW 

 
3IG00021 

 
Diamler Chrysler 

 
UT to Tinkers 
Creek 

 
Storm Water 

 
3IS00030 

 
Northfield Park 

 
UT to Tinkers 
Creek 

 
Storm Water 

 
3IN00314 

 
Tri County 
Concrete - 
Twinsburg 

 
UT to Tinkers 
Creek 

 
Storm Water, Process 

 
3IN00319 

 
The watershed contains significant operations that could contribute to the overall 
degradation of water quality in the creek.  Figure 54 below indicates the 
approximate locations of those known point source dischargers.  In addition, 
Figure 54 indicates the locations of the “significant” NPDES permit holders in the 
watershed.  Sometimes illicit discharges occur and it is difficult to track them 
back to their source.  WWTP’s can handle the removal of organic materials but 
sometimes compounds such as pharmaceuticals, dyes, and an overabundance of 
heavy-metals can “pass through” this treatment process.  It is becoming more 
evident that industries and commercial operations will need to create stricter 
protocols and standards to accommodate for illicit discharge potential.    
 
 
 



 111 

Figure 54: Tinkers Creek “Significant” NPDES Permit Holder 
Locations 

 
 

 
 
 



 112 

 

 
Figure 55: Tinkers Creek WWTP’s (Municipal & Package) 

 



 113 

Figure 56: Non-Permitted Illicit Discharge of Green Liquid into 
Tinkers Creek (Outfall from WWTP) 

 
Spills & Illicit Discharges 
A file has been created and is kept at the Cuyahoga County Board of Health 
(CCBH) which contains all historically reported spills and illicit discharges into 
Tinkers Creek.  Any interested party can call Mike McNutt, Watershed 
Coordinator, at 216-201-2001 x1224 to request this information or write a letter 
to Mike McNutt, CCBH, 5550 Venture Dr. Parma, OH 44130. 
 
J. Non-Point Sources 
 
The major nonpoint source impacts in the watershed are a result of 
suburbanization and urbanization.  Impacts associated with these sources include 
an increased sediment load to the streams which result in decreased substrate 
heterogeneity and overall habitat quality.  This is observed in many smaller 
tributaries and the Tinkers Creek main stem from its headwaters into Twinsburg. 
 
Increases in impervious surface area also results in flashier stream flows which 
are partially responsible for channel incision and bank destabilization, both 
noted as occurring in the watershed. 
 
 
 
 



 114 

Headwaters Quality 
Detailed assessments of headwater streams within the watershed are limited.  It 
is fair to assume that the number of primary headwater streams (>1 square mile 
in drainage) has decreased since pre-settlement.  These small streams are often 
lost due to development.  There are still high quality headwater streams 
influenced by groundwater remaining in the watershed in such areas as 
Twinsburg and Aurora.   
 
It is recommended that a watershed-wide assessment of primary headwater 
streams be conducted to determine overall quality of this watershed component.  
 

 
Figure 57: Complete destruction of a primary headwater stream for 

development purposes (HUC # 4110002-050-050) 
 
TMDL Pollutant Load Allocations 
As discussed previously, a load limit of 59 lbs/day has been assigned to the major 
wastewater treatment plant dischargers in Tinkers Creek. 
 
Appendix J of the 2003 TMDL report discusses load calculations completed for 